g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.1.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:34:36 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -33.240 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.1.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO 033449 PM

Center Freq 2.500000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Auto Tune
Ref Offset 13 dB Mkr1 2.500 000 GHz
Ref 30.00 dBm -31.027 dBm
Trace 1 Pass
Center Freq
2.500000000 GHz

StartFreq
2.494500000 GHz

Stop Freq
2505500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.2 Test Channel = HCH

5.1.1.2.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

Sl ; ALIGN AUTO 03:36:08 PMFeb 18, 2013 F
Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) - )
s Trig:Free Run Avg|Hold: 71100

IFGain:Low #Atten: 36 JdB

Mkr1 2.570 030 GHz Auto Tune

Ref Offset 13 dB 44.718 dBm

Trace 1 Pass
CenterFreq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.2.2 Test RB = RB1#99

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [13:36122 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -26.474 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.2.3 Test RB = RB50#25

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [13:36136 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 71100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -32.816 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2.4.2.4 Test RB = RB100#0

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGNAUTO [03:36:50 PM

Center Freq 2.570000000 GHz Avg Type: Pwr(RMS) FonuBncy
Trig: Free Run Avg|Hold: 8/100
IFGain:Low

#Atten: 36 dB

Mkr1 2.570 000 GHz Auto Tune

Ref Offset 13 dB -30.810 dBm

Trace 1 Pass
Center Freq

2.570000000 GHz

StartFreq
2564500000 GHz

Stop Freq
2575500000 GHz

CF Step
1.100000 MHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 11.00 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)
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g'é RF Test Report of K5150
Huawer FCC ID: QISK5150 Security Level: Public

6Appendix_F: Spurious Emission at Antenna Terminal

NOTE: For the averaged unwanted emissions measurements, the measurement points in each sweep is
greater than twice the Span/RBW in order to ensure bin-to-bin spacing of < RBW/2 so that narrowband
signals are not lost between frequency bins. As to the present test item, the "Measurement Points = k *
(Span / RBW)" with k between 4 and 5, which results in an acceptable level error of less than 0.5 dB.

Part | - Test Plots

6.1 For LTE

6.1.1 Test Band = BAND7
6.1.1.1 Test Mode = LTE/TM1
6.1.1.1.1 Test Bandwidth =5
6.1.1.1.1.1 Test Channel = LCH

6.1.1.1.1.1.1 Test RB = RB1#0
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 04:00:33 PMFeb 18, 2013

Center Freq 79.500 kHz _ Avg Type: Log-Pwr
PNO: Close (. Trig: Free Run Avg|Hold: 89/100

#Atten: 36 dB SlF FPPPP

Mkr1 11.397 kHz Auto Tune
ST 11,397

Frequency

IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

1 Freq Offset
e ]| s 0 Hz

R T R s S N S

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

E.L‘AlignmentCompleted staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 04:00:49 PMFeb 18, 2013

Center Freq 15.075000 MHz . Avg Type: Log-Pwr
PNO: Far () Trig: Free Run Avg|Hold: 47/100

IFGain:Low #Atten: 36 dB

Frequency

Mkr1 27.970 20 MHz Auto Tune
R ECEE

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled

Report No: Huawei Proprietary and Confidential Page 189 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 40/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.500 5 GHz Auto Tune
S 2500 5 Gr

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

MSG
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.1.2 Test Channel = HCH

6.1.1.1.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 04:03:01 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 87/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 13.794 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 59 647 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MsG 1) Alignment Completed
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [04:03:17 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 12.101 94 MHz Auto Tune
R X

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 33/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.532 8 GHz Auto Tune
S 25% 5 Gri

1
Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.1.3 Test Channel = MCH

6.1.1.1.1.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 04:04:52 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 14.217 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 59 336 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [04:05:03 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 6.454 32 MHz Auto Tune
RS 454 52

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 30/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.565 9 GHz Auto Tune
R Toas v 2565 9 Iz
§1
Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.2 Test Bandwidth = 10

6.1.1.1.2.1 Test Channel = LCH

6.1.1.1.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SmEEE T : ALIGNAUTO  [04:27:54 PM

Start Freq 9.000 kHz Avg Type: Log-Pwr TRA
PNO: Close () Trig: Free Run Avg|Hold:>100/100

#Atten: 30 dB

Frequency

IFGain:Low

Mkr1 12.243 kHz Auto Tune
Rer 300 dBm -67.632 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

MBG staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:07:< PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold:>100/100
#Atten: 36 dB SlF FPPPP

Mkr1 16.913 76 MHz Auto Tune
R R

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

E.L‘AlignmentCompleted staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 36/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.500 5 GHz Auto Tune
T 25005 Griz

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

25 0 dFmy

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.2.2 Test Channel = HCH

6.1.1.1.2.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:09:30 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 14.217 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 61.880 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

Sy Be e ; ALIGN AUTO 05:09:47 PMFeb 18, 2013

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 47/100

#Atten: 36 dB

Frequency

PHO: Far ]
IFGain:Low

Mkr1 484.32 kHz Auto Tune
ST 148432

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 26/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.530 8 GHz Auto Tune
T 252 8 Gri

1
Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

MSG
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.2.3 Test Channel = MCH

6.1.1.1.2.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:11:05 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 10.551 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 62.246 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 203 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:11;22 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 12.137 76 MHz Auto Tune
R XEATIIE

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 56/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.561 1 GHz Auto Tune
R Toas v 2561 1 GHz
(4
Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

HUAWEI FCC ID: Q|SK515O

Security Level: Public

6.1.1.1.3 Test Bandwidth = 15

6.1.1.1.3.1 Test Channel = LCH

6.1.1.1.3.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
T T Y Yoo —
Start Freq 9.000 kHz

PNO: Close (]
IFGain:Low

Ref Offset 13 dB
Ref 29.00 dBm

Start 9.00 kHz

MBG ._i_/-Points changed; all traces cleared

ALIGN AUTO 05:12:45 PM

Avg Type: Log-Pwr TRA Frequency

Trig: Free Run Avg|Hold: 89/100
#Atten: 36 dB

Mkr1 12.102 kHz Auto Tune
-62.024 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 13% ms (1001 pts)

staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:1%:02 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 3.111 12 MHz Auto Tune
RS ALz

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

’1

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 30/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.501 1 GHz Auto Tune

R Toas v 2501 1 GHz
$

Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.3.2 Test Channel = HCH

6.1.1.1.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:13:48 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 9.000 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm _61.786 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:14:05 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 16.728 69 MHz Auto Tune
R 1258 e

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 38/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.536 2 GHz Auto Tune
T 2536 7 a1z

1 CenterFreq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.3.3 Test Channel = MCH

6.1.1.1.3.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:17:15 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 87/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 14.781 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 61.247 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MsG 1) Alignment Completed
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:17:31 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 275.37 kHz Auto Tune
ST 127537

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 29/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.556 4 GHz Auto Tune
S 255 4 Gr

L4

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

HUAWEI FCC ID: Q|SK515O

Security Level: Public

6.1.1.1.4 Test Bandwidth = 20

6.1.1.1.4.1 Test Channel = LCH

6.1.1.1.4.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
T T Y Yoo —
Start Freq 9.000 kHz

PNO: Close (]
IFGain:Low

Ref Offset 13 dB
Ref 29.00 dBm

Start 9.00 kHz

MBG ._i_/-Points changed; all traces cleared

ALIGN AUTO

Avg Type: Log-Pwr Frequency

Trig: Free Run Avg|Hold: 89/100
#Atten: 36 dB

Mkr1 10.269 kHz Auto Tune
-60.843 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 13% ms (1001 pts)

staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:19;31 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 19.916 67 MHz Auto Tune
R SlogT e

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 37/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.501 1 GHz Auto Tune

R Toas v 2501 1 GHz
$

Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.4.2 Test Channel = HCH

6.1.1.1.4.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:23:16 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 13.230 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 61,664 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:25;52 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 27.038 88 MHz Auto Tune
R EEgE

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 23/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.526 1 GHz Auto Tune
T 2526 1 Gri

1
Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.1.4.3 Test Channel = MCH

6.1.1.1.4.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:24:49 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 14.358 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 60.902 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:25:05 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 21.653 94 MHz Auto Tune
RS S se

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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\‘7/ RF Test Report of K5150

vv

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 05:25:24 PMFeb 18, 2013
Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 23/100
#Atten: 26 dB

TracelDet

PNO: Fast (]
IFGain:Low

Select Trace
Ref Offzet 13 dB Mkr1 2.551 0 GHz Trace 1

10 gBIdiv Ref 29.00 dBm 24.539 dBm

Clear Write

9.00

Trace Average

Max Hold

Min Hold

mmmﬂwnm'nrmmnw AL R Ll "

mm View/Blank

| 4

Start 30 MHz Stop 27.00 GHz 10f3

#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 69.3 ms (40001 pts) %

L

(s3] \I1
fo] i
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

5.1.1.2 Test Mode = LTE/TM2

6.1.1.2.1 Test Bandwidth =5

6.1.1.2.1.1 Test Channel = LCH

6.1.1.2.1.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept 5A

ey e ; ALIGN AUTO 05:26:19 PMFeb 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 dB oeT

Mkr1 11.256 kHz Auto Tune
R 111,256 i

Frequency

PNO: Close
IFGain:Low

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

MEG staTUs ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:26;35 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 25.385 19 MHz Auto Tune
R BN

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 25/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.500 5 GHz Auto Tune
R Toag v 25005 CHz
(X
Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.2.1.2 Test Channel = HCH

6.1.1.2.1.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:27:59 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 11.679 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 60.874 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:26:16 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 9.075 15 MHz Auto Tune
RS 075 15

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Held: 23/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.532 8 GHz Auto Tune
R Toag 25328 GHz
¥
Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

6.1.1.2.1.3 Test Channel = MCH

6.1.1.2.1.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:30:05 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 11.115 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm 62.195 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:30;22 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 25.026 99 MHz Auto Tune
R g0 o8

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 24/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.565 2 GHz Auto Tune
R 2562 Griz

1
Center Freq

13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)
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g'é RF Test Report of K5150

HUAWEI FCC ID: Q|SK515O

Security Level: Public

6.1.1.2.2 Test Bandwidth = 10

6.1.1.2.2.1 Test Channel = LCH

6.1.1.2.2.1.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
T T Y Yoo —
Start Freq 9.000 kHz

PNO: Close (]
IFGain:Low

Ref Offset 13 dB
Ref 29.00 dBm

Start 9.00 kHz

MBG ._i_/-Points changed; all traces cleared

ALIGN AUTO 05:32;36 PM

Avg Type: Log-Pwr TRA Frequency

Trig: Free Run Avg|Hold: 89/100
#Atten: 36 dB

Mkr1 9.000 kHz Auto Tune
-62.340 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Stop 150.00 kHz

#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 13% ms (1001 pts)

staTUs ! DC Coupled
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Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:32:53 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 454.47 kHz Auto Tune
ST 145447

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz
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6.1.1.2.2.2 Test Channel = HCH

6.1.1.2.2.2.1 Test RB = RB1#0
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6.1.1.2.2.3 Test Channel = MCH

6.1.1.2.2.3.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA

SO DEE ] g ALIGN AUTO 05:36:17 PMFeh 18, 2013

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 89/100

#Atten: 36 JB

Frequency

PNO: Close ()
IFGain:Low

Mkr1 14.922 kHz Auto Tune
Ref Offset 13 dB
Reef 298.960 dBm -60.807 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

StopFreq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (1001 pts)

sTaTUS ! DC Coupled

MSG .,i_/'Points changed; all traces cleared

Report No: Huawei Proprietary and Confidential Page 239 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T e ; ALIGNAUTO  [05:36:34 PMFeh 18, 2013
Start Freq 150.000 kHz Avg Type: Log-Pwr

Frequency

Trig: Free Run Avg|Hold: 471100
#Atten: 36 dB SlF FPPPP

Mkr1 8.173 68 MHz Auto Tune
RS 173 88

PHO: Far ]
IFGain:Low

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled

Report No: Huawei Proprietary and Confidential Page 240 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150

Huawer FCC ID: QISK5150 Security Level: Public

Agilent Spectrum Analyzer - Swept SA

SO | ] ALIGN AUTO

Start Freq 30.000000 MHz . Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 36/100

#Atten: 26 dB

Frequency

PNO: Fast (]
IFGain:Low

Mkr1 2.560 5 GHz Auto Tune
R Toas v 25605 CHz
L4
Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.00 dBmj

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 VIHz #VBW 3.0 MHz Sweep 69.3 ms (40001 pts)

MSG

Report No: Huawei Proprietary and Confidential Page 241 of 272
SYBH(Z-RF)019012013-2002 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of K5150
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Security Level: Public

6.1.1.2.3 Test Bandwidth = 15

6.1.1.2.3.1 Test Channel = LCH

6.1.1.2.3.1.1 Test RB = RB1#0
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6.1.1.2.3.2 Test Channel = HCH

6.1.1.2.3.2.1 Test RB = RB1#0

Agilent Spectrum Analyzer - Swept SA
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6.1.1.2.3.3 Test Channel = MCH

6.1.1.2.3.3.1 Test RB = RB1#0
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Security Level: Public

6.1.1.2.4 Test Bandwidth = 20

6.1.1.2.4.1 Test Channel = LCH

6.1.1.2.4.1.1 Test RB = RB1#0
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6.1.1.2.4.2 Test Channel = HCH

6.1.1.2.4.2.1 Test RB = RB1#0
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6.1.1.2.4.3 Test Channel = MCH

6.1.1.2.4.3.1 Test RB = RB1#0
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7Appendix_G: Field Strength of Spurious Radiation

7.1For LTE
7.1.1Test Band=Band7
7.1.1.1 Test Bandwidth =5

Traffic Mode (9kHz-30MHz)
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Security Level: Public

Traffic Mode (30MHz-3GHz)
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8Appendix_H: Frequency Stability

8.1 For LTE

8.1.1Frequency Error vs. Voltage:

Test Freq. Freq. vs. L
Test Test i Test Test Test Limit :
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
VL 4.82 0.00193 2.5 PASS
LCH TN VN 4.22 0.00169 +2.5 PASS
VH 2.70 0.00108 2.5 PASS
VL 2.19 0.00086 2.5 PASS
5 MCH TN VN 4.35 0.00172 2.5 PASS
VH 4.16 0.00164 2.5 PASS
VL 0.37 0.00014 2.5 PASS
HCH TN VN 0.69 0.00027 2.5 PASS
VH 2.76 0.00107 +2.5 PASS
VL 1.62 0.00065 2.5 PASS
LCH TN VN -1.22 -0.00049 2.5 PASS
VH -2.23 -0.00089 2.5 PASS
VL 0.73 0.00029 2.5 PASS
10 MCH TN VN 0.10 0.00004 2.5 PASS
VH 1.59 0.00063 2.5 PASS
BAND7 | LTE/TM1 VL 0.60 0.00023 2.5 PASS
HCH TN VN -0.47 -0.00018 +2.5 PASS
VH 3.93 0.00153 2.5 PASS
VL -0.63 -0.00025 2.5 PASS
LCH TN VN 1.40 0.00056 2.5 PASS
VH -1.90 -0.00076 2.5 PASS
VL 1.07 0.00042 2.5 PASS
15 MCH TN VN -2.76 -0.00109 2.5 PASS
VH -2.33 -0.00092 2.5 PASS
VL 0.46 0.00018 2.5 PASS
HCH TN VN -0.29 -0.00011 +2.5 PASS
VH 0.36 0.00014 2.5 PASS
VL 0.23 0.00009 2.5 PASS
LCH TN VN -2.17 -0.00086 2.5 PASS
20 VH -1.23 -0.00049 2.5 PASS
MCH TN VL 0.97 0.00038 2.5 PASS
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Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
VN 1.43 0.00056 2.5 PASS
VH -1.52 -0.0006 2.5 PASS
VL 0.37 0.00014 2.5 PASS
HCH TN VN -1.53 -0.0006 2.5 PASS
VH -1.80 -0.0007 2.5 PASS
VL 1.87 0.00075 2.5 PASS
LCH TN VN 4.45 0.00178 2.5 PASS
VH 3.50 0.0014 2.5 PASS
VL 4.52 0.00178 2.5 PASS
5 MCH TN VN 0.92 0.00036 2.5 PASS
VH 3.52 0.00139 2.5 PASS
VL 2.30 0.0009 2.5 PASS
HCH TN VN 1.50 0.00058 2.5 PASS
VH 6.28 0.00245 2.5 PASS
VL -0.53 -0.00021 2.5 PASS
LCH TN VN -0.11 -0.00004 2.5 PASS
VH -1.09 -0.00044 2.5 PASS
VL 0.34 0.00013 2.5 PASS
10 MCH TN VN 1.20 0.00047 2.5 PASS
VH 3.69 0.00146 2.5 PASS
VL 1.07 0.00042 2.5 PASS
LTETM? HCH TN VN 1.86 0.00073 2.5 PASS
VH -0.26 -0.0001 2.5 PASS
VL 0.23 0.00009 2.5 PASS
LCH TN VN -0.92 -0.00037 2.5 PASS
VH -0.13 -0.00005 2.5 PASS
VL 0.49 0.00019 2.5 PASS
15 MCH TN VN 2.26 0.00089 2.5 PASS
VH -1.65 -0.00065 2.5 PASS
VL 0.59 0.00023 2.5 PASS
HCH TN VN -1.92 -0.00075 2.5 PASS
VH -2.46 -0.00096 2.5 PASS
VL -1.37 -0.00055 2.5 PASS
LCH TN VN 0.77 0.00031 2.5 PASS
VH 1.02 0.00041 2.5 PASS
20 VL 0.73 0.00029 2.5 PASS
MCH TN VN -0.46 -0.00018 2.5 PASS
VH -1.46 -0.00058 2.5 PASS
HCH TN VL 1.65 0.00064 2.5 PASS
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Test Test Tes'f Test Test | Test Freq. | Freq.vs. Limit _
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] | [ppm]

VN 1.76 0.00069 PASS
VH -0.44 | -0.00017 + PASS
8.1.2Frequency Error vs. Voltage:
Test Freq. Freq. vs. L.

Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [HZ] [Ppm]

-30 1.83 0.00073 2.5 PASS

-20 3.33 0.00133 2.5 PASS

-10 -0.11 -0.00004 2.5 PASS

0 2.25 0.0009 2.5 PASS

LCH VN 10 1.09 0.00044 2.5 PASS

20 3.19 0.00127 2.5 PASS

30 -0.49 -0.0002 +2.5 PASS

40 1.36 0.00054 +2.5 PASS

50 7.30 0.00292 2.5 PASS

-30 4.06 0.0016 2.5 PASS

-20 5.65 0.00223 2.5 PASS

-10 3.29 0.0013 2.5 PASS

0 1.42 0.00056 +2.5 PASS

5 MCH VN 10 4.72 0.00186 +2.5 PASS
20 0.86 0.00034 +2.5 PASS

BAND7 | LTE/TM1 30 2.37 0.00093 +2.5 PASS
40 2.36 0.00093 2.5 PASS

50 -0.86 -0.00034 2.5 PASS

-30 3.08 0.0012 2.5 PASS

-20 3.43 0.00134 2.5 PASS

-10 -0.74 | -0.00029 +2.5 PASS

0 -4.79 -0.00187 +2.5 PASS

HCH VN 10 10.89 0.00424 +2.5 PASS

20 0.16 0.00006 +2.5 PASS

30 2.39 0.00093 2.5 PASS

40 2.88 0.00112 2.5 PASS

50 0.01 0 2.5 PASS

-30 0.67 0.00027 2.5 PASS

10 LCH VN -20 0.67 0.00027 +2.5 PASS
-10 1.50 0.0006 +2.5 PASS

0 -3.38 -0.00135 +2.5 PASS
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Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
10 -0.27 -0.00011 +2.5 PASS
20 -1.59 -0.00063 2.5 PASS
30 -1.04 -0.00042 2.5 PASS
40 0.31 0.00012 2.5 PASS
50 1.63 0.00065 2.5 PASS
-30 -0.41 -0.00016 2.5 PASS
-20 1.50 0.00059 2.5 PASS
-10 4.82 0.0019 +2.5 PASS
0 0.73 0.00029 +2.5 PASS
MCH VN 10 -5.38 -0.00212 2.5 PASS
20 -0.50 -0.0002 2.5 PASS
30 2.92 0.00115 2.5 PASS
40 1.40 0.00055 2.5 PASS
50 2.12 0.00084 2.5 PASS
-30 1.79 0.0007 2.5 PASS
-20 2.70 0.00105 +2.5 PASS
-10 1.69 0.00066 +2.5 PASS
0 2.66 0.00104 2.5 PASS
HCH VN 10 -2.15 -0.00084 2.5 PASS
20 -0.93 -0.00036 2.5 PASS
30 3.03 0.00118 2.5 PASS
40 -0.73 -0.00028 +2.5 PASS
50 2.89 0.00113 +2.5 PASS
-30 -0.01 0 +2.5 PASS
-20 -1.30 -0.00052 +2.5 PASS
-10 -1.13 -0.00045 2.5 PASS
0 -1.14 -0.00045 2.5 PASS
LCH VN 10 -0.84 -0.00033 2.5 PASS
20 0.43 0.00017 2.5 PASS
30 0.53 0.00021 +2.5 PASS
40 1.93 0.00077 +2.5 PASS
15 50 2.32 0.00093 +2.5 PASS
-30 0.40 0.00016 +2.5 PASS
-20 -1.75 -0.00069 2.5 PASS
-10 0.46 0.00018 2.5 PASS
MCH VN 0 0.13 0.00005 2.5 PASS
10 -2.86 -0.00113 2.5 PASS
20 1.09 0.00043 +2.5 PASS
30 -0.47 -0.00019 +2.5 PASS
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Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
40 -4.28 -0.00169 +2.5 PASS
50 -1.26 -0.0005 2.5 PASS
-30 -0.56 -0.00022 2.5 PASS
-20 0.80 0.00031 2.5 PASS
-10 -0.21 -0.00008 2.5 PASS
0 1.95 0.00076 2.5 PASS
HCH VN 10 0.72 0.00028 2.5 PASS
20 -0.49 -0.00019 +2.5 PASS
30 -1.46 -0.00057 +2.5 PASS
40 -1.92 -0.00075 2.5 PASS
50 -1.33 -0.00052 2.5 PASS
-30 0.17 0.00007 2.5 PASS
-20 0.34 0.00014 2.5 PASS
-10 -0.69 -0.00027 2.5 PASS
0 -0.64 -0.00025 2.5 PASS
LCH VN 10 -0.57 -0.00023 +2.5 PASS
20 -1.79 -0.00071 +2.5 PASS
30 0.83 0.00033 2.5 PASS
40 -1.26 -0.0005 2.5 PASS
50 -0.31 -0.00012 2.5 PASS
-30 0.76 0.0003 2.5 PASS
-20 -0.31 -0.00012 +2.5 PASS
-10 -0.60 -0.00024 +2.5 PASS
0 1.53 0.0006 +2.5 PASS
20 MCH VN 10 1.47 0.00058 +2.5 PASS
20 -0.96 -0.00038 2.5 PASS
30 1.19 0.00047 2.5 PASS
40 1.34 0.00053 2.5 PASS
50 4.92 0.00194 2.5 PASS
-30 1.49 0.00058 +2.5 PASS
-20 -0.04 -0.00002 +2.5 PASS
-10 -1.06 -0.00041 +2.5 PASS
0 1.03 0.0004 +2.5 PASS
HCH VN 10 1.23 0.00048 2.5 PASS
20 -0.96 -0.00038 2.5 PASS
30 -0.10 -0.00004 2.5 PASS
40 0.17 0.00007 2.5 PASS
50 0.24 0.00009 +2.5 PASS
LTE/TM2 5 LCH VN -30 2.89 0.00115 +2.5 PASS
Report No: Huawei Proprietary and Confidential Page 269 of 272

SYBH(Z-RF)019012013-2002

Copyright © Huawei Technologies Co., Ltd.




g"é RF Test Report of K5150
FCC ID: QISK5150

HUAWEI

Security Level: Public

Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
-20 3.10 0.00124 +2.5 PASS
-10 -2.25 -0.0009 2.5 PASS
0 2.20 0.00088 2.5 PASS
10 2.78 0.00111 2.5 PASS
20 2.55 0.00102 2.5 PASS
30 0.27 0.00011 +2.5 PASS
40 -0.89 -0.00036 2.5 PASS
50 4.62 0.00185 +2.5 PASS
-30 1.14 0.00045 +2.5 PASS
-20 2.75 0.00108 2.5 PASS
-10 4.25 0.00168 2.5 PASS
0 2.93 0.00116 2.5 PASS
MCH VN 10 2.40 0.00095 2.5 PASS
20 1.79 0.00071 2.5 PASS
30 1.66 0.00065 2.5 PASS
40 2.36 0.00093 +2.5 PASS
50 3.13 0.00123 +2.5 PASS
-30 2.05 0.0008 2.5 PASS
-20 2.45 0.00095 2.5 PASS
-10 10.14 0.00395 2.5 PASS
0 -1.46 -0.00057 2.5 PASS
HCH VN 10 1.16 0.00045 +2.5 PASS
20 5.51 0.00215 +2.5 PASS
30 1.49 0.00058 +2.5 PASS
40 2.75 0.00107 +2.5 PASS
50 2.33 0.00091 2.5 PASS
-30 1.86 0.00074 2.5 PASS
-20 -0.53 -0.00021 2.5 PASS
-10 0.53 0.00021 2.5 PASS
0 -1.16 -0.00046 +2.5 PASS
LCH VN 10 -0.72 -0.00029 +2.5 PASS
20 -2.10 -0.00084 +2.5 PASS
10 30 2.23 0.00089 +2.5 PASS
40 1.16 0.00046 2.5 PASS
50 1.63 0.00065 2.5 PASS
-30 0.17 0.00007 2.5 PASS
MCH VN -20 2.90 0.00114 2.5 PASS
-10 0.24 0.00009 +2.5 PASS
0 -0.06 -0.00002 +2.5 PASS
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Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
10 -0.80 -0.00032 +2.5 PASS
20 0.46 0.00018 2.5 PASS
30 1.72 0.00068 2.5 PASS
40 1.75 0.00069 2.5 PASS
50 0.69 0.00027 2.5 PASS
-30 0.86 0.00034 2.5 PASS
-20 2.98 0.00116 +2.5 PASS
-10 2.40 0.00094 +2.5 PASS
0 1.13 0.00044 +2.5 PASS
HCH VN 10 -1.14 -0.00044 2.5 PASS
20 2.43 0.00095 2.5 PASS
30 2.39 0.00093 2.5 PASS
40 1.02 0.0004 2.5 PASS
50 1.34 0.00052 2.5 PASS
-30 0.74 0.0003 +2.5 PASS
-20 1.53 0.00061 +2.5 PASS
-10 -1.52 -0.00061 +2.5 PASS
0 -1.27 -0.00051 2.5 PASS
LCH VN 10 0.79 0.00032 2.5 PASS
20 -0.60 -0.00024 2.5 PASS
30 2.36 0.00094 2.5 PASS
40 -0.56 -0.00022 +2.5 PASS
50 1.33 0.00053 +2.5 PASS
-30 1.37 0.00054 +2.5 PASS
-20 0.50 0.0002 +2.5 PASS
-10 0.36 0.00014 2.5 PASS
15 0 1.52 0.0006 2.5 PASS
MCH VN 10 0.29 0.00011 2.5 PASS
20 -2.82 -0.00111 2.5 PASS
30 0.21 0.00008 +2.5 PASS
40 -1.44 -0.00057 +2.5 PASS
50 -0.37 -0.00015 +2.5 PASS
-30 0.07 0.00003 +2.5 PASS
-20 0.33 0.00013 2.5 PASS
-10 1.63 0.00064 2.5 PASS
HCH VN 0 0.50 0.0002 2.5 PASS
10 -0.56 -0.00022 2.5 PASS
20 0.11 0.00004 +2.5 PASS
30 2.20 0.00086 +2.5 PASS
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Test Freq. Freq. vs. L
Test Test . Test Test Test Limit .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [dBm] Verdict
(MHz) [Hz] [Ppm]
40 1.26 0.00049 +2.5 PASS
50 0.01 0 2.5 PASS
-30 0.26 0.0001 2.5 PASS
-20 -0.10 -0.00004 2.5 PASS
-10 1.04 0.00041 2.5 PASS
0 -1.93 -0.00077 2.5 PASS
LCH VN 10 0.64 0.00025 +2.5 PASS
20 -1.92 -0.00076 +2.5 PASS
30 0.21 0.00008 +2.5 PASS
40 -0.34 -0.00014 2.5 PASS
50 -0.92 -0.00037 2.5 PASS
-30 0.41 0.00016 2.5 PASS
-20 1.57 0.00062 2.5 PASS
-10 -0.49 -0.00019 2.5 PASS
0 -0.59 -0.00023 2.5 PASS
20 MCH VN 10 0.63 0.00025 +2.5 PASS
20 1.33 0.00052 +2.5 PASS
30 0.07 0.00003 2.5 PASS
40 0.07 0.00003 2.5 PASS
50 -1.26 -0.0005 2.5 PASS
-30 -0.80 -0.00031 2.5 PASS
-20 -0.51 -0.0002 +2.5 PASS
-10 0.29 0.00011 +2.5 PASS
0 0.82 0.00032 +2.5 PASS
HCH VN 10 -0.03 -0.00001 +2.5 PASS
20 0.73 0.00029 2.5 PASS
30 -0.16 -0.00006 2.5 PASS
40 -0.69 -0.00027 2.5 PASS
50 0.23 0.00009 2.5 PASS
END
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